saranas. FCC RF Test Report Report No. : FR562603B

Appendix B. AC Conducted Emission Test Results

. . Temperature : 22 ~24°C
Test Engineer : |Ruibin Xu - —
Relative Humidity : |44 ~ 50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
100 Level {(dBuV) Date: 2025-07-27
90.0
80.0
70.0
60.0 | FCC 15C_QP
50.0 FCC 15C_AVG
40.0
30.0
20.0
10.0
%05 0.5 1 2 5 10 20 30
Frequency {(MHz)
Site : CO02-5Z
Condition : FCC 15C_@QP LISN_2025-L LINE
Over Limit Read LISN Cable
Freg Level Limit Line Level Factor Loss Remark
MHz dBuV dB dBuV dBu¥ dB dB
1 @.19 37.59 -16.25 53.84 17.78@ 9.71 1@.18 Average
2 @.19 45,99 -13.85 63.84 38.18 9.71 1@.18 QP
3 @.26 34.32 -17.24 51.56 14.39 9.73 18.28 Average
4 @.26 456.92 -14.64 B1.56 26.99 9.73 1@.28 QP
5 @.32 38.26 -19.54 49.8¢ 18.38 9.75 1@.21 Average
B @.32 44.66 -15.14 59.88 24.78 9.75 1@.21 QP
7 @8.43 31.93 -15.36 47.29 12.88 9.78 18.23 Average
a8 @.43 45.43 -11.86 57.29 25.58 9.7 1@8.23 QP
9 @.48 29.12 -17.29 46.41 9.19 9.89 1@.24 Average
1a * 8.48 44.72 -11.69 56.41 24.79 9.69 1@8.24 QP
11 7.89 33.55 -16.45 56.88 13.71 9.63 1@.21 Average
12 7.89 48.85 -19.35 o68.88 208.81 9.83 1@.21 QP
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saranas. FCC RF Test Report

Report No. : FR562603B

. . Temperature : 22 ~24°C
Test Engineer : |Ruibin Xu - —
Relative Humidity : |44 ~ 50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-07-27
100 Level ({dBuV) 2
90.0
80.0
70.0
60.0 FCC 15C_QP
50.0 FCC 15C_AVG
40.0
30.0
20.0
10.0
0015 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : C002-57
Condition : FCC 15C_QP LTSN_2025-N NEUTRAL
Over Limit Read LISN Cable
Freg Lewvel Limit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuv dB dB
1 @.15 31.74 -24.22 55.95 12.88 9.55 1@.19 Average
2 @.15 456.74 -19.22 B5.96 27.88 9.55 1@&.19 QP
3 @.19 33.21 -28.77 53.98 13.28 9.83 1@.18 Average
4 @.19 43.81 -28.37 B63.98 23.08 9.83 1@.1s8 QP
5 @.29 38.82 -19.77 58.59 1@.81 9.81 1@.28 Average
B @.29 41.72 -18.87 68.59 21.71 9.81 1@.28 QP
7 @.34 32.e2 -17.€7 49.89 12.28 9.08 1@.22 Average
8 8.34 48.82 -18.27 59.89 21.a8 S9.e8 18.22 QP
9 @.47 38.86 -15.59 46.45 18.59 18.83 1@.24 Average
18 * @.47 43.8e6 -13.39 56.45 22.79 1€.83 18.24 QP
11 7.82 28.18 -21.98 50.80 8.18 9.77 18.23 Average
12 7.82 36.58 -23.58 68.88 15.58 9.77 1@8.23 QP
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
Sporton International Inc. (ShenZhen) Page Number : B2 of B2
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oo ss. FCC RF Test Report Report No. : FR562603B
Appendix C. Radiated Spurious Emission
. . Relative Humidity : 50%
Test Engineer : Winter
g Temperature : 20°C-22°C
Radiated Spurious Emission Test Modes
Band . Data
Mode (MH2) Antenna Modulation Channel | Frequency Rate RU | Remark
Mode 1 2400-2483.5 22 Bluetooth-LE 00 2402 125kbps - -
Mode 2 2400-2483.5 22 Bluetooth-LE 19 2440 125kbps - -
Mode 3 2400-2483.5 22 Bluetooth-LE 39 2480 125kbps - -
Mode 4 2400-2483.5 22 Bluetooth-LE 00 2402 2Mbps - -
Mode 5 2400-2483.5 22 Bluetooth-LE 19 2440 2Mbps - -
Mode 6 2400-2483.5 22 Bluetooth-LE 39 2480 2Mbps - -
Mode 7 2400-2483.5 22 Bluetooth-LE 39 2480 2Mbps - LF
Mode 8 | 2400-2483.5 22 Bluetooth-LE 39 2480 125kbps - -
CO-TX LTE B13 LINK -

Note: For BLE 1Mbps & 125Kbps & 500Kbps mode, the RSE testing has assessed BLE 125Kbps mode by

referring to the higher conducted power.

Summary of each worse mode

Mode Modulation Ch. (TvrleH(l) (dléi\ce/%) (dlé'un\]/'/tm) M(zrg)m Pol. ‘ Z?/Zk ‘ Result  Remark
1 Bluetooth-LE 00 2361.87 35.00 54.00 -19.00 V | Average Pass Band Edge
1 Bluetooth-LE 00 @ 4804.00 43.29 74.00 -30.71 H Peak Pass | Harmonic
2 Bluetooth-LE 19 - - - - - - - Band Edge
2 Bluetooth-LE 19 | 4880.00 45.83 74.00 -28.17 H Peak Pass | Harmonic
3 Bluetooth-LE 39 248354 36.90 54.00 -17.10 H | Average Pass Band Edge
3 Bluetooth-LE 39 | 4960.00 44.90 74.00 -29.10 H Peak Pass | Harmonic
4 Bluetooth-LE 00 2364.29 37.33 54.00 -16.67 V | Average Pass Band Edge
4 Bluetooth-LE 00 | 4804.00 44.01 74.00 -29.99 \% Peak Pass | Harmonic
5 Bluetooth-LE 19 - - - - - - - Band Edge
5 Bluetooth-LE 19 | 7320.00 44.78 74.00 -29.22 \% Peak Pass | Harmonic
6 Bluetooth-LE 39 248352 43.52 54.00 -10.48 H | Average Pass Band Edge
6 Bluetooth-LE 39 | 7440.00 45.62 74.00 -28.38 H Peak Pass | Harmonic
7 Bluetooth-LE 39 33.88 32.22 40 -7.78 \Y, Peak Pass LF
7 Bluetooth-LE 00 - - - - - - - Harmonic
8 Bluetooth-LE 39  2486.72 36.36 54.00 -17.64 H | Average | Pass Band Edge
8 Bluetooth-LE 39  7440.00 45.30 74.00 -28.70 \% Peak Pass | Harmonic
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TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AUCY-V2529

oo ss. FCC RF Test Report Report No. : FR562603B
1
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH00_2402MHz
ANT 22
Pol. Horizontal Fundamental
Lol i) Date: 20280731 Lol i) Date: 20250731
1225 1225
1050 1040 1
i1 i1
PEAK 74
100 Ll
525 i 525
Peak Btttk bbbt " M st iy
30 30
115 115
2 . pii) JATHS 23, 5 100 1400. 1800. 20, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
ol B B B B @ by Wi B0 B B B @ by
1 2328.06 45.16 74.00 -18.84 41.70 32.32 531 3417 34 19 PEAC 1 2600.00 101,22 ------ - 97.55 .44 5.3 MM 3 19 PEA
Lol i) Date: 20280731 Lol i) Date: 20250731
1225 1225
1050 1040 1
i1 i1
100 [l
VG 54
525 525
Avg :
30 35.0Mww
115 115
2 . pii) JATHS 23, 5 100 1400. 1800. 200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
ol B B B B @ by Wi B0 B B B @ by
1 2359.04 34.89 54.00 -19.11 31.35 3.7 5.33 3416 3% 19 AVERAGE 1 2402.00 99.9 ------ - 9%.23 .44 5.37 M.14 34 19 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C2ofC 19



oo ss. FCC RF Test Report Report No. : FR562603B
1
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH00_2402MHz
ANT 22
Pol. Vertical Fundamental
Lol i) Date: 20280731 Lol i) Date: 20250731
1225 1225
1050 1040 1
i1 i1
PEAK 74
100 Ll
525 1 525
N | . b L » e et
Peak [ty - i el s i)
30 30
115 115
2 . pii) JATHS 23, 5 100 1400. 1800. 20, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
ol B B B B @ by Wi B0 B B B @ by
1 2330.90 45.63 74.00 -18.37 42.16 3.3 531 3417 231 109 PEAK 1 2402.00 98.76 ------ ------ 95.09 .44 537 MM B 109 PEAC
Lol i) Date: 20280731 Lol i) Date: 20250731
1225 1225
1050 1040 ]
i1 i1
100 [l
VG 54
525 525
Avg :
30 35.UMWWW
115 115
2 . pii) JATHS 23, 5 100 1400. 1800. 20, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
ol B B B B @ by Wi B0 B B B @ by
1 2361.87 35.00 54.00 -19.00 31.44 32.38 5.34 3416 231 109 AVERAGE 1 2402.00 9.6 ------ ------ 92.93 .44 537 MM 231 109 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FR562603B

Pol. Horizontal Vertical
: 4!‘\meimBu\nm) " Leve (dBuVim)
1225 1225
75 LI
PEAK T4 PEAK 74|
100 100
25 WG 5 WG 54
Peak , ‘ W et i , . ——"
MJWW““WW 4 rbbarys / v WL*’“W it
Avg & il
175 .
3000 000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos

Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor
Mol BNn B BN Bh & B o dg Medwph BN B BN B & B o deg
1 4604.00 43.19 74.00 -30.71 64.19 35.00 8.94 64.84 --- Peak 1 4804.00 43.05 74.00 -30.95 63.95 35.00 B.94 o484 - - Peak
Sporton International Inc. (ShenZhen) Page Number : C4 ofC 19
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samrans. FCC RF Test Report Report No. : FR562603B

Pol. Horizontal Vertical
: 4!“Lmnel(d&]\"rn] " Level (dBuVim)
1225 1225
1050 105,
875 875
PEAK T4 PEAK 74
104 104
AVG_54 AVG_54
24 1 ] i ) A
" Ly h " . PRTL W " hp i A ety i RN
Peak » gty g ron - g gy
30 34
Avg
115 f.
3000 000, 9000, 12000, 15000, 18000 3000 G000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (k)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wodndan & BN Bh & B o g Wodindun @ BN Bm & B @ g
1 4880.00 45.83 74.00 -28.17 66.86 35.08 B.71 64.82 --- - Peak 1 4880.00 43.10 74.00 -30.90 64.13 35.08 B.71 64.82 --- - Peak
1 720.00 44.34 7400 -29.66 63.06 36.10 10.18 65.00 --- -~ Peak 173000 4.5 7400 -19.42 63.30 36.10 10.18 65.00 --- -~ Peak
Sporton International Inc. (ShenZhen) Page Number : C50ofC 19
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saravas. FCC RF Test Report

Report No. : FR562603B

Mode Band Edge
2400-2483.5_Bluetooth-LE_CH39_2480MHz
ANT
Pol. Horizontal Fundamental
Lol i) Date: 20280731 Lol i) Date: 20250731
1225 1225
1050 1040 1
i1 i1
PEAK_BE 74 PEAK 74
100 Ll
525 1 525
Peak ' Ak ’ . M o bt it
30 30
115 115
2t 84, uss, 0. 5. 200 100 1400. 1800. 20, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
ol B B B B @ by Wi B0 B B B @ by
1 24%.30 47.25 74.00 -16.75 42.86 32.59 5.90 3410 369 18 PEAK 1 2080.00 10218 ------ ------ 97.80 357 5.92 4.1 369 18 PEAK
Lol i) Date: 20280731 Lol i) Date: 20250731
1225 1225
1050 1040 1
i1 i1
100 Ll
AVG_BE 54 VG 54
525 525
Avg y
30 30 MW
115 115
2t 84, uss, 02 5. 200 100 1400. 1800. 20, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
ol B B B B @ by Wi B0 B B B @ by
1 2483.54 36.90 54.00 -17.10 32.49 32.57 5.95 3411 369 1 AVERAGE 1 2080.00 100.94 ------ ------ 9.5 3257 5.92 3411 369 18 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AUCY-V2529
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saravas. FCC RF Test Report

Report No. : FR562603B

Mode Band Edge
2400-2483.5_Bluetooth-LE_CH39_2480MHz
ANT
Pol. Vertical Fundamental
Lol i) Date: 20280731 Lol i) Date: 20250731
1225 1225
1050 1040 g
i1 i1
PEAK_BE 74 PEAK 74
100 Ll
525 1 525
Peak * e ) L " MMMMMMMW S
30 30
115 115
2t 84, uss, 0. 5. 200 100 1400. 1800. 20, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
ol B B B B @ by Wi B0 B B B @ by
1 2486.62 46.86 74.00 -17.14 42.46 3.8 5.93 3411 U5 99 PEAK 1 2080.00 98.41 ------ - 94.03 357 592 M1 25 99 PEAK
Lol i) Date: 20280731 Lol i) Date: 20250731
1225 1225
1050 1040 i
i1 i1
100 Ll
AVG_BE 54 VG 54
525 525
Avg 1
30 30 MWW
115 115
2t 84, uss, 0. 5. 200 100 1400. 1800. 20, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
ol B B B B @ by Wi B0 B B B @ by
1 2483.9 36.10 54.00 -17.90 31.70 3.7 5.94 3411 25 99 AVERAGE 1 2080.00 96.89 ------ - 92.51 357 592 4.1 215 99 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AUCY-V2529
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR562603B

Pol. Horizontal Vertical
: 4!“Lmnel(mj\ﬂrn) " Level (dBuVim)
1225 1225
1050 105,
815 875
PEAK T4 PEAK 74
104 104
AVG_54 AVG_54
i i
Peak »‘“MW FTRSE T pE ML MMWMWAH it kbt T M
30 34
Avg
115 f.
3000 000, 9000, 12000, 15000, 18000 3000 G000, 9000, 12000, 15000, 18000
Frequency HHa) Fraquency (ea)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wodndan & BN Bh & B o g Wodindun @ BN Bm & B @ g
1 4960.00 44.90 74.00 -29.10 66.89 35.16 B.46 64.81 --- Peak 1 4960.00 42.36 74.00 -31.64 63.55 35.16 B.46 64.81 --- - Peak
1 7440.00 3.5 74.00 -30.44 62.26 36.10 10.17 64.97 - Peak 1744000 449 7400 -19.51 63.19 3610 10.47 6497 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C8 ofC 19
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saravas. FCC RF Test Report

Report No. : FR562603B

Mode Band Edge
2400-2483.5_Bluetooth-LE_CH00_2402MHz
ANT
Pol. Horizontal Fundamental
Lol i) Date: 20280731 Lol i) Date: 20250731
1225 1225
1050 1040 1
i1 i1
PEAK 74
100 Ll
525 i 525
Peak e , - bt l ) ’ o A
30 B -
115 115
2 . pii) JATHS 23, 5 100 1400. 1800. 200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
ol B B B B @ by Wi B0 B B B @ by
1 23%.54 45.27 74.00 -18.73 4173 32.77 533 3416 391 25 PEAK 1 2602.00 100.97 ------ ------ 97.30 .44 5.3 MM M BPEA
Lol i) Date: 20280731 Lol i) Date: 20250731
1225 1225
1050 1040 i
i1 i1
100 [l
VG 54
525 525
Avg 1
3o e ) ey e e A B
115 115
2 . pii) JATHS 23, 5 100 1400. 1800. 20, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
ol B B B B @ by Wi B0 B B B @ by
1 236135 37.13 54.00 -16.87 33.57 32.38 5.34 3416 391 29 AVERAGE 1 402,00 99.14 ------ - 95.47 344 537 M.M4 391 25 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AUCY-V2529
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oo ss. FCC RF Test Report Report No. : FR562603B
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH00_2402MHz
ANT
Pol. Vertical Fundamental
Lol i) Date: 20280731 Lol i) Date: 20250731
1225 1225
1050 1040 "
i1 i1
PEAK 74
100 Ll
525 1 525
" " o . A sttt
Peak M
30 30
115 115
2 . pii) JATHS 73, 5 100 1400. 1800. 200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
ol B B B B @ by Wi B0 B B B @ by
1 8875 45.42 74.00 -18.58 4178 32.82 5.36 3414 168 46 PEAC 1 2402.00 9.31 ------ - 92.64 3244 537 M4 168 46 PEAK
Lol i) Date: 20280731 Lol i) Date: 20250731
1225 1225
1050 1040
1
i1 i1
100 [l
VG 54
525 525
Avg 1
350 o 35,0MMWMMM
115 115
2 . pii) JATHS 23, 5 100 1400. 1800. 200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
ol B B B B @ by Wi B0 B B B @ by
1 236429 37.33 54.00 -16.67 33.76 32.38 5.34 3415 168 46 AVERAGE 1 240200 9451 ------ - 90.84 3244 5.37 3414 168 46 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C10 ofC 19
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR562603B

Pol. Horizontal Vertical
: wmemnn) " Level (dBuVim)
1225 1225
875 875
PEAK T4 PEAK 74
100 100,
25 AVG_54) AVG_54)
Peak
1 SR st A 1 " " A '
W“'W — i ’
Avg & il
115 f.
3000 000, 9000, 12000, 15000, 18000 3000 G000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi din B BN B & B @ e Mo B B B & B @ e
1 4804.00 42,39 74.00 -31.61 63.29 35.00 B8.94 64.84 --- Peak 1 4804.00 44.01 74.00 -19.99 64.91 35.00 B.94 o484 - - Peak
Sporton International Inc. (ShenZhen) Page Number : C11 ofC 19
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR562603B

Pol. Horizontal Vertical

: 4!“Lewﬂl(ilmlrn) " Level (dBuVim)

1225 1225

1050 105,

815 875

PEAK 74 PEAK 74
100 100
AVG 54 AVG 54

i 7
Peak Lot W 2 syt hdon e R JW“ gt PR sy ; T

350 30
Avg

175 fl

3000 6000, 000 12000. 15000. 18000 3000 6000 9000, 12000. 15000. 18000
Frequency HHa) Fraquency (ea)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Widn B B B b B B o deg Mo dn B & B b B B @ deg
1 4880.00 3.00 74.00 -31.00 64.03 35.08 B.71 64.82 --- - Peak 1 4880.00 43.32 74.00 -30.68 64.35 35.08 B.71 64.82 --- - Peak
1 730.00 4450 74.00 -19.48 63.24 36.10 10.18 65.00 - Peak 1 7000 M8 7400 -H.12 630 3600 10.18 65.00 -~ --- Peak
Sporton International Inc. (ShenZhen) Page Number : C12 ofC 19
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saravas. FCC RF Test Report

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AUCY-V2529

Report No. : FR562603B
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH39_2480MHz
ANT
Pol. Horizontal Fundamental
Lol i) Date: 20280731 Lol i) Date: 20250731
1225 1225
1050 1040 1
i1 i1
PEAK_BE 74 PEAK 74
100 Ll
525 ! 525
Peak (b * e kol M .
30 30
115 115
2t 84, uss, 0. 5. 200 100 1400. 1800. 20, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
ol B B B B @ by Wi B0 B B B @ by
1 248350 49.53 74.00 -14.47 45.12 32.57 5.95 3411 364 50 PEAK 1 2080.00 10014 ------ ------ 95.76 3157 5.92 .01 364 50 PEAK
Lol i) Date: 20280731 Lol i) Date: 20250731
1225 1225
1050 1040 g
i1 i1
100 [l
AVG_BE 54 VG 54
525 1 525
Avg
115 115
2t 84, uss, 0. 5. 200 100 1400. 1800. 20, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
ol B B B B @ by Wi B0 B B B @ by
1 248350 43.50 54.00 -10.48 39.11 32.57 5.95 3411 364 50 AVERAGE 1 2080.00 98.01 ------ - 93.63 357 5.92 3411 364 50 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C13 ofC 19



oo ss. FCC RF Test Report Report No. : FR562603B
6
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH39_2480MHz
ANT 22
Pol. Vertical Fundamental
Lol i) Date: 20280731 Lol i) Date: 20250731
1225 1225
1050 1040 i
i1 i1
PEAK_BE 74 PEAK 74
100 Ll
525 1 525
Peak el A N . ‘ " A o~
30 30
115 115
2t 84, s, 0. 5. 200 100 1400. 1800. 20, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
ol B B B B @ by Wi B0 B B B @ by
1 248358 48.19 74.00 -15.81 43.78 32.57 5.95 3411 a2 T1PEAK 1 2480.0 9.9 ------ ------ 92.58 357 5% MUl M TIPEA
Lol i) Date: 20280731 Lol i) Date: 20250731
1225 1225
1050 1040
1
i1 i1
100 [l
AVG_BE 54 VG 54
525 525
Avg y
%0 %0 MW
115 115
2t 84, uss, 0. 5. 200 100 1400. 1800. 20, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
ol B B B B @ by Wi B0 B B B @ by
1 2483.50 41,36 54.00 -12.64 36.95 32.57 5.95 3411 212 71 AVERAGE 1 2080.00 95.09 ------ - 9.71 357 5.92 411 22 71 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C14 ofC 19
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Pol. Horizontal Vertical
: 4!“Lmnel(dw""rn] " Level (dBuVim)
1225 1225
1050 105,
815 875
PEAK T4 PEAK 74
104 104
s AVG_54 AVG_54
Peak wﬂ/;«,-*"*—w\n? bty A BaaT i el b i e S
30 34
Avg
115 f.
3000 7600, 12200, 16800, 21400, 26000 3000 T00. 12200, 16800, 21400, 26000
Frequency HHa) Fraquency (Hea)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wodndan & BN Bh & B o g Wodindun @ BN Bm & B @ g
1 4960.00 43.30 74.00 -30.70 64.49 35.16 B.46 64.81 --- - Peak 1 4960.00 43.54 74.00 -30.46 64.73 35.16 B.46 64.81 --- - Peak
1 744000 45.62 74.00 -28.38 64.32 36.10 10.17 6497 --- - Peak 1744000 44.13 7400 -19.87 62.83 36.10 10.47 6497 --- - Peak
Sporton International Inc. (ShenZhen) Page Number : C15 ofC 19
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SPORTON LAB.
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Report No.

FR562603B

Pol. Horizontal Vertical
MLM (dBuVim) wl.ew! (dBuVim)
00 0.0
60. 60.
FCCCLASSB FCCCLASSB|
I— —
Y \ o
_F B e 6

a0, 4 5 Al gtibihtn ik a0, 4 ] | it
- 1 WWW A N O e
2 S " , \«M
200 \'\J e —— 200 \J[ W [

Peak ol ol

) m 18, 12 06, 10 2 . m, 12 06, 10
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp APos  TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuV/m dBuV/m  d8 BV dB/m B B m deg Miz dBuV/m dBuV/m  dB dBY dB/m B B m deg
1 3.88 24.86 40.00 -15.14 32.72 3.4 0.5 3.66 ---  --- Peak 1 $B.88 .2 40.00 -7.78 40.08 23.24 0.5 31.66 ---  --- Pesk
2 §8.20 31.05 43.50 -12.45 47.22 1459 Q.94 370 - --- Peak 2 B9.7 26.63 43.50 -16.87 42.68 1471 .94 .70 --- - Pesk
3 208.48 26.64 43.50 -16.86 41.60 15.07 1.47 3150 ---  --- Peak 3 200.45 24.77 43.50 -18.73 39.74 15.06 1.47 3150 - --- Peak
4 334.58 30.19 46.00 -15.81 39.62 20.18 1.92 31.53 ---  --- Peak 4 330.70 28.53 46.00 -17.47 38.11 20.85 1.91 31.54 --- - Peak
5 538.28 28.46 46.00 -17.50 32.63 24.70 2.83 3130 ---  --- Peak 5 587.75 29.85 46.00 -16.15 32.35 26.11 2.54 3L.15 ---  --- Peak
6 946.65 33.16 46.00 -12.84 29.55 3L.24 3.23 30.86 ---  --- Peak 6 870.99 33.19 46.00 -12.81 3L.70 29.42 3.10 31.03 .-~ --- Peak
Sporton International Inc. (ShenZhen) Page Number : C16 ofC 19
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Mode Band Edge

2400-2483.5_Bluetooth-LE_CH39_2480MHz+LTE B13LINK

ANT 22+13
Pol. Horizontal Fundamental
! 4"Le\JeI (dBuVim)
1225
1" Level (dBuV/m)
1050 1
1225
1050 s
PEAK 74
875 700
PEAK_BE 74
700 525
. y " A g spdeaniA
Peak 515 ) N
’ Ao - 30
30
175
175
v
2450 488 s 8, o2 20 100 L 100 20 500 0
Frequency (MHz) Frequency (MHz)
Unit  Read At Cable Preap  APos  Thos Linit Read  Ant Cable Preamp APos Tos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Fargin Level Factor  Loss Factor Remark
M B/ s B B B B B o deg -
1 M9 4115 TA00 2685 431 3L 546 MAD 155 D5 Peak Wiz dBu¥jn dBuv/m B dBV dB/m B OB o deg
1248000 101,40 74.00 27.40 97.48 3057 5.46 M1 1% 256 Peak
i 4"Lewel (dBuVim)
" Level (dBuVim) 1225
15 1050 1
1050 815
115 100
0 . NG 54
AVG_BE_ 5
Av ==
g 52‘5 350WWWMWMM“—'W
1
30
175
115
v
1000 1400, 1800, 200, 200, 3000
0] ik uih b L il Freguency (HH)
Frequency (1Hz)
» Linit Read  Ant Cable Preamp APos TPos
Linit Read Jat Cable Preanp APos ~ Thos Freq Level Line Margin Level Factor Loss Factor Renark
Freq Level Line Margin Level Factor Loss Factor Renark
_— Woddn B B B0 B & B @ g
Wiz dBv/mdBuv/n 0B BV dB/m B OB o deg
UMD B35 SO0 L6 2B LS 56 WAL 15 36 ergge 1 2080.00 100.36 54.00 46.36 96.44 32.57 5.46 3411 156 256 Average
Sporton International Inc. (ShenzZhen) Page Number : C17 ofC 19

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AUCY-V2529



oo ss. FCC RF Test Report Report No. : FR562603B
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH39_2480MHz2400-2483.5_Bluetooth-LE_CH39_2480MHz+LTE B13LINK
ANT
Pol. Vertical Fundamental
! 4"Le\JeI (dBuVim)
1225
1 pLevel (dBaim)
1080
105 1
ir5
1ot PEAK 74
175 A 100
IaR PEAK BE 74
700 }f \ 525
Peak 55 [ ’ WMMWWWM ¥ b
4 : e - 30
0
s L
2450 458, 4TS, U, U0 2500 i
Treguency i) 1000 1400, 1800. 0. 2600. 3000
Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Linit fead  Ant Cable Preamp #Pos  Thos
T ko BN @ G0 @ B @ @ dg Freq Level Line Margin Level Factor Loss Factor Remark
1 MBT6 4647 TA00 .53 4252 5B SAT MAD 24 353 Pesk -
Wiz dBu¥/n dBuv/n B BV dB/m B B m deg
1 480.00 9177 74.00 17.27 B7.3% 3.57 5.46 M1 44 353 Peak
i 4"Lewel (dBuVim)
i 4“Le\le\ (dBuVm) 1225
1215 1080
1
1050 i15
875 700
VG 54
e Y -
AVG_BE M
Avg 525 =
35'0M
1
350
115
175
150(] 1400, 1800, 200, 2600, 3000
246 58, u, Uy, 8 el Frequency (i)
Frequency (MHz)
. Linit Read At Cable Preamp APos TPos
lnit ~ Read Aot Coble Preamp ffos Thos Freq level Line Margin Level Factor Loss Factor Remark
freq Level Line Margin Level Factor Loss Factor Renark
_MHZMM_ﬁWm_dB_dB_m_deg Wiz dBuV/m dBuv/m B OBV dB/m B OB o deg
LS K5 00T NN NH SO KD W 3 herage 1 2080.00 90.50 54.00 36.50 86.58 32.57 5.46 3401 24 353 Average

Sporton International Inc. (ShenzZhen)
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Pol. Horizontal Vertical

: 4!“mel(ilw""rn) " Level (dBuVim)

1225 1225

1050 105,

815 875

PEAK T4 PEAK 74
104 104
AVG_54 AVG_54

i 2
Peak MWWWWWM A O, 40 e I3 MJWMWW i . Wi i H

30 34
Avg

115 f.

3000 000, 9000, 12000, 15000, 18000 3000 G000, 9000, 12000, 15000, 18000
Fraquency (Hy) Fraquency (WH2)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wodndan & BN Bh & B o g Wodindun @ BN Bm & B @ g
1 4960.00 43.93 74.00 -30.07 63.64 36.64 B.46 64.81 --- Peak 1 4960.00 44.35 74.00 -29.65 64.86 36.64 B.46 64.81 - - Peak
1 7440.00 4479 74.00 -29.21 62.83 36.76 10.17 64.97 === Peak 1 7440.00 45.30 74.00 -28.70 63.34 36,76 10.7 6497 - - Peak
Sporton International Inc. (ShenZhen) Page Number : C19 ofC 19
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
Bluetooth —LE (125Kbps) 82.67 3.100 0.323 1kHz
Bluetooth —LE (2Mbps) 31.75 0.200 5.000 10kHz

Bluetooth — LE (125Kbps)
Spectrum [%]
Ref Level 21,30 dBm Offset 11.30 dB @ RBW 1 MHz
f& Att 20 dB & SWT 10 ms & VYBW 1 MHz
SGL
@ 1Pk Max
M1[1] +.47 dBm
4.79000 ms
10 dBm T D2[1] 5 pa 0.15 dB)
il oo
-60 dBm
-70 dBm
CF 2.402 GHz 1001 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | y-value | _Function | Function Result |
M1 1 4.79 ms 4.47 dBm
D2 M1 1 3.1 ms -0.15 dB
D3 M1 1 3.75 ms -0.18 dB
]" Ready LLLLLLLLL ‘- y
Bluetooth — LE (2Mbps)
Spectrum [@
Ref Level 21,30 dBm Offset 11,30 dB & RBW 1 MHz
[ Att 20 dB @ SWT 10 ms & VBW 1 MHz
SGL
@ 1Pk Max
M1[1] 3.70 dBm
4.68000 ms
10 dem Mia| o D2[1] 0.69 dB
™ [ (== 1 1 g Tu £ ™ [ - -1 [ 200.00ms
AT T N o S T z
-60 dBm
-70 dBm
CF 2.404 GHz 1001 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 4,68 ms 3.70 dBm
D2 M1 1 200.0 ps 0.69 dB
D3 M1 1 630.0 ps 0,74 dB
i Ready CCECEREEEN Y
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